
 

Cronfa -  Swansea University Open Access Repository

   

_____________________________________________________________

   
This is an author produced version of a paper published in:

Desalination

                             

   
Cronfa URL for this paper:

http://cronfa.swan.ac.uk/Record/cronfa45485

_____________________________________________________________

 
Paper:

Anis, S., Hashaikeh, R. & Hilal, N. (2019).  Reverse osmosis pretreatment technologies and future trends: A

comprehensive review. Desalination, 452, 159-195.

http://dx.doi.org/10.1016/j.desal.2018.11.006

 

 

 

 

 

 

 

_____________________________________________________________
  
This item is brought to you by Swansea University. Any person downloading material is agreeing to abide by the terms
[...]
the membrane’s lifetime. Likewise, lower pressures will be required to sustain the RO process 

resulting in lowered energy consumption. Menachem et al. [25], in their review “The Future of 

Seawater Desalination: Energy, Technology, and the Environment”, stressed the importance of 

focusing on pretreatment methodologies in order to improve the energy efficiency of SWRO 

desalination. Numerous investigations and research studies have established that mainstream 

inefficiency in RO systems is due to improper feed pretreatment [26]. Therefore, a 

comprehensive review in this critical area addressing different pretreatment technologies is 

essential. This review paper focuses on different conventional, as well as non-conventional 

methods for seawater pretreatment. However, more emphasis will be given to emerging non-

conventional membrane pretreatment techniques which have higher separation efficiency. The 

latest trends pertaining to self-cleaning, fibrous and inorganic membranes in membrane 

pretreatment will provide further insight into future potential. Moreover, the performance of 

different hybrid systems, whereby RO is coupled with various pretreatment technologies, will be 

analyzed in terms of cost, efficiency and carbon footprint. This critical review will help researchers 

focus more on the RO pretreatment methods which have room for further development. 

 



10 
 

2. RO Pretreatment Technologies 
 

Pretreatment helps in altering the sea water characteristics and improve SWRO performance by 

providing the constant feed water quality required for efficient RO plant operation. To date, 

many conventional and non-conventional RO pretreatment methods have been utilized. The 

prevalent conventional pretreatment techniques include coagulation/flocculation, acidification, 

disinfection, dissolved air floatation (DAF), scale inhibition, hardness removal by lime, UV 

radiation, particulate removal by coarse strainer and media filtration. However, in recent years, 

non-conventional methods based on membrane technology have been investigated due to their 

superior separation efficiencies. Hence a very significant trend includes the use of membrane-

based pretreatment technologies to improve the performance in SWRO. Different membrane 

processes are utilized for different particulate separation: microfiltration (MF), ultrafiltration (UF) 

and nanofiltration (NF). Figure 3a highlights the proficiency of different membrane pretreatment 

processes in removing substances of various sizes. Often a combination of pretreatment methods 

are utilized, depending upon the incoming feed water quality [27, 28].  Figure 4 is a schematic of 

such a hybrid system, while Table 1 highlights common seawater quality parameters that are 

essential to investigate before concluding on the selection of pretreatment required.  



11 
 

 

Figure 3 (a) Membrane techniques capable of removing different sizes of contaminants from 
seawater (b) Commonly studied RO pretreatment technologies in the last decade. Reproduced 

with permission from [29], Copyright © 2017, Elsevier. 

 

 

Figure 4:  Examples of typical SWRO setup using more than one pretreatment technique. 
Reproduced with permission from [30], Copyright © 2015, Elsevier. 

 

Table 1:  Seawater quality characterization for pretreatment. Reproduced with permission from 
[31]. Copyright © 2010, Elsevier. 

Parameter Pretreatment consideration 

Turbidity (NTU) High levels > 0.1 mg/L may lead to fouled membranes.  
Values > 50 NTU usually requires DAF and filtration. 

TOC (mg/l) High contents > 2 mg/L may lead to organic or biofouling. 

SDI15 Pretreatment is a must for SDI>4. 

TSS (mg/l) The parameter assesses the amount of residuals. It does not correlate well 
with turbidity > 5 NTU. 



12 
 

Iron (mg/l) State of iron is important. In reduced forms, ≤ 2mg/l is tolerable for RO 
membranes while in oxidized forms, > 0.05mg/l is detrimental to 
performance. 

Manganese (mg/l) State of manganese is important. In reduced forms, ≤ 0.1mg/l is tolerable 
for RO membranes while in oxidized forms, > 0.02mg/l is detrimental to 
performance. 

Silica (mg/l) Concentrations > 20 mg/L causes accelerated fouling. 

Chlorine (mg/l) Concentrations > 0.01 mg/L causes RO membrane damage. 

Temperature Intake temperature is critical. T ≤ 12 °C causes increase in unit energy use. 
T ≥ 35 °C can lead to enhanced mineral scaling and biofouling. T > 45 °C 
may cause permanent damage to RO membranes. 

Oil Concentrations > 0.02 mg/L causes accelerated organic fouling 

pH For pH < 4 and pH >11, long term exposure will case RO membrane 
damage. 

 

Pretreatment based on conventional processes are quite popular. However, as can be seen from 

Figure 3b, membrane based processes, such MF and UF, have been of enormous research 

interest in the past decade [29]. Nevertheless, there is definitely a pressing need to go for state-

of-the-art membrane pretreatment techniques replacing the conventional ones.  

 

2.1 Conventional Pretreatment Techniques 
 

Conventional pre-screening devices, such as coarse and fine meshes in the range of 1-100 mm 

are usually used to sieve large debris. However, they are not proficient in removing algae, 

bacteria and other microbes which have a much smaller size than the mesh [32]. Sedimentation 

is another physical pretreatment method which allows relatively large particles, which are denser 

than water to settle at the bottom of the sedimentation tank. This process increases the clarity 

of the feed water by removing large impurities. Often sedimentation is preceded by 

coagulation/flocculation and followed by media filtration [33]. Microbes and organics require 

advanced physical and chemical pretreatments, as reviewed below. 



13 
 

2.1.1 Coagulation- flocculation 
 

Suspended particles which are small enough for Brownian forces to overcome gravitational 

forces cannot be removed through gravity driven sedimentation alone. Therefore, coagulant 

chemicals are often added to enhance particulate and organic matter removal. Their role is to 

bring together small particles together which can form heavier, larger particles for easier removal 

from feed water by either sedimentation or filtration. Coagulant mechanisms of action typically 

involve reduction or removal of charges from the surface of colloids, lowering repulsive 

interactions, allowing particles to bind together. Examples of common coagulants include 

aluminum sulfate (alum), ferric sulfate and ferric chloride [29, 34]. Tabatabai et al. [35] studied 

the effect of coagulation on algal organic matter (AOM) in seawater using ferric chloride, with an 

effective dosage of >1 mg Fe/L, in combination with ultrafiltration. They concluded that the 

fouling potential of the membranes reduced substantially together with an added advantage of 

reduced compressibility of the cake/gel layer formed at the ultrafiltration membrane surface. 

The adsorption of biopolymers to iron hydroxide resulted in iron-biopolymer aggregates which 

rendered a lower flux-dependency of AOM fouling, resulting in linear development of pressure 

in filtration tests at constant flux. Peiris et al. [36] used polyaluminum as a coagulant to reduce 

fouling by humic substances (HS), protein-like and colloidal matters, while Duan et al. [37] 

concluded that the use of activated carbon (AC) shortly before the addition of metal salt 

coagulant provides better efficiency for humic acid adsorption in saline water. The enhanced 

adsorption was due to the reduced electrostatic repulsion between the HS and AC at high 



14 
 

salinities, as well as chemical bonding between the functional groups. However, the adsorption 

strongly depended on the coagulant dose, solution pH and the sequence of AC and HS addition.  

 

There are two types of coagulation which have been extensively studied, chemical coagulation 

and electrocoagulation [38-40]. In chemical coagulation, high energy mixing is used to ensure full 

mixing of coagulants to take advantage of the formation of microflocs, whilst in in 

electrocoagulation, water is passed over metallic electrodes. When electricity is applied to these 

electrodes, the metal goes from its neutral state to its charged state, which causes charged metal 

coagulants in water to bond with the colloids and particulates. The electrode needs to be 

replaced periodically as per consumption.   Usually flocculation follows coagulation, whereby 

slower mixing of microflocs form visible particles to be removed later by  sedimentation or 

filtration [29]. Recently, electrocoagulation has attracted much attention It has high potential for 

mitigating organic and biofouling by removing dissolved organic matter and microorganisms in 

seawater. Hakizimana et al. [41] studied the effect of electrocoagulation using aluminum 

electrodes for the removal of organic matter from seawater. In addition, disinfection ability and 

total hardness were monitored. Their study showed that a high current density and low pH of the 

solution effectively removed the dissolved organic matter by 70.8% with a complete removal of 

microorganisms. However, there was practically no real effect on the total hardness and thus the 

process proved weak for softening of seawater. Sadeddin et al. [42] showed that the 

electrocoagulation efficiencies can reach up to more than 99% for total suspended solids (TSS) 

removal. The efficiency was increased by increasing the electric current up to 2.5 A, as well as by 



15 
 

increasing the residence time. However, the operating costs associated with electrocoagulation 

are usually high, limiting its applicability on a large scale. 

 

Coagulation is by far one of the most prevalent methods for the removal of aqueous particulates 

and colloidal foulants. The Fujairah desalination hybrid plant commissioned in 2003 with a 

production capacity of 454,000 m3/d (170,500 m3/d from RO production) uses 5 mg/L of ferric 

chloride which is mixed with the incoming seawater in coagulant tanks prior to filtration [43]. The 

13.3 million gallons per day (MGD) SWRO plant in Saudia Arabia for Yanbu Industrial city also 

uses ferric chloride in their inline coagulation and flocculation unit for the inhibition of biological 

fouling [44]. The addition of this inorganic coagulant also enhances the performance of the 

following dual media filtration. Usually, an acid such as H2SO4 or HCl is added together with the 

coagulant to reduce the feed water pH, enhancing the coagulation step and preventing the 

formation of calcium carbonate scaling.  Lower pH helps the inhibition of hydrolysis of the RO 

cellulose acetate membrane  [44]. Inorganic coagulant dosage is in the range of 5–30 mg/L, while 

polymers usually require smaller doses of about 0.2–1 mg/L [7]. However, these synthetic 

polymers are deemed toxic due to the carcinogenetic potential of their monomers. This raises 

ecological and occupational safety concerns pertaining to their synthesis [45].  

 

Coagulation is also one of the most employed and documented techniques for arsenic removal 

from seawater [46]. Many coagulants including ferric chloride [47] and alum [48], have been 

extensively studied for this purpose.  pH plays a critical role here, as it determines the chemical 

state of arsenic, in which arsenate is more efficiently removed compared to arsenite. Al2(SO4)3, 



16 
 

and FeCl3 are the most effective for pH below 7.6 [49]. However, at pH values higher than 7.6, 

FeCl3 outperforms Al2(SO4)3. Dedicated case studies for arsenic removal through coagulation are 

available for further reading, such as the ones written by Ana María Sancha [50] and 

Wickramasinghe et al. [51]. Coagulation is effective in removing other heavy metals such as 

manganese. AlCl3  was reported to reduce Mn(II) concentration by 99.83% for an initial 

manganese concentration of 1085 mg/l. Often the removal is enhanced by K2MnO4 oxidation 

[52]. 

 

2.1.2 Media Filtration 
 

Coagulation-flocculation often fails to remove 100% of suspended impurities.  Media filtration 

can be effective in the removal of remaining impurities by infiltrating it downward through a bed 

of porous, granular material, as in granular media filtration (GMF). As the feed water passes 

through the filter bed, the suspended particles adsorb onto the surface of the individual media 

grains and become trapped within the pores of the filter media. Conventional packed-bed filters 

using different granular media [29], such as gravel, sand, diatomaceous earth, sponge, cotton, 

AC and anthracite possessing different sizes, have the advantage of being able to be regenerated 

through hydraulic backwashing [53, 54]. For a constant feed water quality, these granular media 

filters are effective in removing particles significantly larger than a few micrometers or smaller 

than 0.1 μm. Key parameters include media type, surface charge, size, and geometry of both the 

contaminant particles and the media particles [7]. Often, more than one type of medium is used, 

such as those in dual media filtration (DMF). Dual media filters usually comprise of 1.0-2.0 m sand 

covered by 0.4 to 0.8 m of anthracite. They are more effective than single medium filtration for 



17 
 

the removal of soluble organics. Often, anthracite is replaced by GAC for the removal of high 

levels of organics [31]. AC is one of the most widely employed media for commercial filtration. It 

can effectively remove free chlorine, which may be persistent after a chlorination pretreatment 

step [29]. If the feed water is cold, usually below 15 °C, with a high organic content, then GAC is 

a viable option instead of anthracite because the biofiltration removal efficiency would otherwise 

be hindered by the low temperature [31]. Accordingly, tri-media filters may be employed for 

harsh intakes containing fine silt or algal blooms for improving coarse-to-fine filtration [55].  

 

Bonnelye et al. [53] reported case studies of different SWRO pretreatment options for two open 

intakes: Gulf of Oman (Indian ocean) and the Persian Gulf. Depending upon the feed water 

quality, direct media filtration was studied in either one or two stages using anthracite, pumice, 

sand and garnet media with different sizes, shapes and densities. For the Gulf of Oman, single 

stage dual filtration rendered an SDI<3.3 for raw water with SDI of <15 while for the Persian Gulf, 

double filtration was used with two coagulation injections for worst quality water with an 

average SDI of 21.7 as shown in Figure 5. 



18 
 

 

Figure 5: SDI values in raw water after each dual media filtration step. Reproduced with 
permission from [53], Copyright © 2004, Elsevier. 

 
Gravity driven filtration usually use open configurations with filtration beds open to the 

atmosphere, while closed configurations usually utilize pressure for driving the water through 

the beds [56]. Though open atmosphere configurations might sound the most economical option, 

the pressurized media filtration dominates in RO pretreatment where it can reduce SDI by a 

factor of 2 and produce permeate water with 0.1 NTU  [5, 53]. Jeong et al. [57] reported a 

parametric study on the monitoring of DMF by using DOC and organic fractions and using DMF 

in the biofiltration mode for the Perth seawater desalination plant. DMF was used under pressure 

to ensure longer runs. It consisted of a 0.3mm effective layer of sand and a 1.6mm effective layer 

of anthracite. The filtered samples were collected at different time intervals of 0 h, 1 h, 4 h, 8 h, 

12 h, 18 h, 24 h and 30 h. Low adenosine tri-phosphate (ATP) values of 2.9 -14.7 nmol/L during a 

stable operational period of 5–24 h was observed, which is indicative of low biomass or biological 



19 
 

activity. A detailed study showed that optimization of backwashing was essential in addition to 

the DMF parameters for the reduction of biological fouling. Their study was a step forward in 
[...]
adhesion of CNTs to the membrane surface is essential in preventing loss of the 

nanotubes. Further, their ecological impact is still a big question and more efforts are 

needed to understand the environmental impacts of utilizing CNT based membranes for 

a longer run.  Fabrication and testing of electrically conductive membranes based on CNTs 

should focus on scale-up and testing at pilot-scale levels dealing with harsh feed water 

conditions.  

 Integrated pretreatment systems require more analysis through extensive pilot tests, 

whereby different combinations of conventional and membrane based pretreatments 



105 
 

should be studied on open intakes for fully understanding the system’s combined effects 

on energy consumption, end water quality and RO membrane fouling.  

 For environmental friendly systems, the use of sustainable energy is recommended. 

Renewable energy sources such as solar energy is suggested to drive the energy for 

pretreatment as well as RO system. In addition, for cost effective systems, one solution is 

to recover the energy from concentrated brine to avoid energy wastage. New devices 

need to be developed for such purposes to lower the burden on water-energy crisis.  

 For polymer-ceramic (mostly metal oxides) composite membranes, several studies report 

the problem of agglomeration of ceramic nanoparticles within the polymer matrix during 

fabrication. This is due to the high energy of the nanoparticles. Agglomeration causes a 

decline in flux, adversely affecting membrane performance. One possibility is to improvise 

material morphology by using ceramic nanofibers instead of nanoparticles. Such studies 

are rare and thus require more research input to study the impact of polymer-fibrous 

ceramic composites for RO membrane pretreatments.  

 Hydrophilic nanoparticles have a high risk of leak-out from the membrane matrix during 

fabrication and testing procedures. Hence, such issues have to be addressed with 

comprehensive, robust life-cycle analyses for utilizing such membranes.  

 

Abbreviations 
 

RO  Reverse Osmosis 
SWRO  Seawater reverse osmosis 
MF  Microfiltration 



106 
 

NF  Nanofiltration 
UF  Ultrafiltration 
TDS  Total dissolved solids 
TSS  Total suspended solids 
NTU  Nephelometric turbidity unit  
SDI  Silt density index 
DAF  Dissolved air flotation 
DMF  Dual media filtration 
NOM  Natural organic matter 
AOM  Algal organic matter 
HS  Humic substances  
AC  Activated carbon 
BIEX  Biologically active ion exchange resin 
GAC  Granular activated carbon 
OA  Oxalic acid 
ABF  Ammonium Biflouride 
THMs  Trihalomethanes  
HAAs  Haloacetic acids 
TOC  Total organic carbon 
DOC  Dissolved organic carbon 
DBPs  Disinfection by-products  
SEM  Scanning electron microscopy 
VAUM  Vacuum assisted UV micro-molding  
MPD  m-phenylene diamine 
BTC  1,2,4,5-benzene tetracarbonyl chloride 
TMC  Trimesoyl chloride 
TMP  Trans-membrane pressure 
Es  Specific acoustic energy  
ATP  Adenosine tri-phosphate 
PVDF  Polyvinylidene fluoride  
PVC  poly (vinyl chloride) 

DRFM  Dynamical Rapid Filtration Model  
SMHSs  Submerged membrane hybrid systems 
SSF   Slow sand filtration 
MWCNTs Multi-walled carbon nanotubes  
PDMAA  poly di-methylacrylamide  
PMMA  Poly (methyl methacrylate) 
PES  Polyether sulfone  
PAN  Polyacrilonitrile  
PE  Polyethylene 
BSA  Bovine serum albumin  
PVP  polyvinyl-pyrrolidone 
PEI  polyethyleneimine  
PAN  polyacrylonitrile  
PA  polyamide  
MD  Membrane distillation 
MPD  m-phenylenediamine 
TMC  Trimesoyl chloride 



107 
 

BPA  Bisphenol A 
PHGH  Polyhexamethylene guanidine hydrochloride  
PPA  Polypiperazine amide 
CNTs  Carbon nanotubes 
PVDF  Polyvinylidene fluoride  
SBS  poly(styrene–butadiene–styrene) 
SCN  thiocyanate 
TCO  Total cost of ownership 
GDM  Gravity driven microfiltration 
TMBPA  Tetramethyl Bisphenol A 

 
 
 

References:  
[1] N. Mancosu, R. Snyder, G. Kyriakakis, D. Spano, Water Scarcity and Future Challenges for Food 
Production, Water, 7 (2015) 975. 
[2] M. Kummu, J.H.A. Guillaume, H. de Moel, S. Eisner, M. Flörke, M. Porkka, S. Siebert, T.I.E. Veldkamp, 
P.J. Ward, The world’s road to water scarcity: shortage and stress in the 20th century and pathways 
towards sustainability, Scientific Reports, 6 (2016) 38495. 
[3] W.H. Organization, Drinking-water. http://www.who.int/news-room/fact-sheets/detail/drinking-
water, in, 2018. 
[4] M. Nair, D. Kumar, Water desalination and challenges: the Middle East perspective: a review, 
Desalination and Water Treatment, 51 (2013) 2030-2040. 
[5] L.F. Greenlee, D.F. Lawler, B.D. Freeman, B. Marrot, P. Moulin, Reverse osmosis desalination: Water 
sources, technology, and today's challenges, Water Research, 43 (2009) 2317-2348. 
[6] I.W. Summit, Energy Efficient Desalination: Meeting the GCC’s water needs in an environmentally 
sustainable way, in, 2018. https://www.internationalwatersummit.com/__media/Energy-Efficient-
Desalination-2018.pdf. 
[7] R. Valavala, J. Sohn, J. Han, N. Her, Y. Yoon, Pretreatment in Reverse Osmosis Seawater Desalination: 
A Short Review, Environmental Engineering Research, 16 (2011) 205-212. 
[8] F. Banat, Economic and technical assessment of desalination technologies, in:  IWA Conference-New 
Technologies for Water and Wastewater Treatment in the 21st Century, Geneva, Switzerland, June, 
2007, pp. 6-8. 
[9] A.A. Al-Karaghouli, L. Kazmerski, Renewable energy Opportunities in water desalination, in:  
Desalination, Trends and Technologies, InTech, 2011. 
[10] U. Atikol, H.S. Aybar, Estimation of water production cost in the feasibility analysis of RO systems, 
Desalination, 184 (2005) 253-258. 
[11] Y. Zhou, R.S. Tol, Evaluating the costs of desalination and water transport, Water resources 
research, 41 (2005). 
[12] K. Wangnick, 2002 IDA Worldwide Desalting Plants Inventory. Produced by Wangnick Consulting for 
the International Desalination Association. Gnarrenburg, Germany. , (2002). 
[13] L. Malaeb, G.M. Ayoub, Reverse osmosis technology for water treatment: State of the art review, 
Desalination, 267 (2011) 1-8. 
[14] L. Henthorne, Evaluation of Membrane Pretretment for Seawater Reverse Osmosis Desalination, US 
Department of the Interior, Bureau of Reclamation, Technical Service Center, Water Treatment 
Engineering and Research Group, 2007. 



108 
 

[15] T. Nguyen, F.A. Roddick, L. Fan, Biofouling of water treatment membranes: a review of the 
underlying causes, monitoring techniques and control measures, Membranes, 2 (2012) 804-840. 
[16] R. Bashitialshaaer, K.M. Persson, M. Larson, Estimated future production of desalinated seawater in 
the MENA countries and consequences for the recipients, in:  Proceedings 12th IDA World Congress & 
Water Reuse, Nov. 7-12, 2009. 
[17] M. Dixon, H. Churman, L. Henthorne, Harmful algae blooms and desalination: An algae cell’s journey 
from sea to SWRO, in:  The International Desalination Association World Congress on Desalination and 
Water Reuse, 2015. 
[18] L. Henthorne, Trends in Pretreatment for Seawater Reverse Osmosis, Water Conditioning and 
Purification, 52 (2010) 22-24. 
[19] T. Tran, B. Bolto, S. Gray, M. Hoang, E. Ostarcevic, An autopsy study of a fouled reverse osmosis 
membrane element used in a brackish water treatment plant, Water Research, 41 (2007) 3915-3923. 
[20] Y. Magara, M. Kawasaki, M. Sekino, H. Yamamura, Development of reverse osmosis membrane 
seawater desalination in Japan, Water Science and Technology, 41 (2000) 1-8. 
[21] P.S. Goh, W.J. Lau, M.H.D. Othman, A.F. Ismail, Membrane fouling in desalination and its mitigation 
strategies, Desalination, 425 (2018) 130-155. 
[22] S. Jamaly, N.N. Darwish, I. Ahmed, S.W. Hasan, A short review on reverse osmosis pretreatment 
technologies, Desalination, 354 (2014) 30-38. 
[23] B. Ning, N. Graham, Y. Zhang, M. Nakonechny, M. Gamal El-Din, Degradation of Endocrine 
Disrupting Chemicals by Ozone/AOPs, Ozone: Science & Engineering, 29 (2007) 153-176. 
[24] R.Y. Ning, A.J. Tarquin, Crystallization of salts from super-concentrate produced by tandem RO 
process, Desalination and Water Treatment, 16 (2010) 238-242. 
[25] M. Elimelech, W.A. Phillip, The future of seawater desalination: energy, technology, and the 
environment, science, 333 (2011) 712-717. 
[26] B. Chakravorty, A. Layson, Ideal feed pretreatment for reverse osmosis by continuous 
microfiltration, Desalination, 110 (1997) 143-149. 
[27] B. Durham, A. Walton, Membrane pretreatment of reverse osmosis: long-term experience on 
difficult waters, Desalination, 122 (1999) 157-170. 
[28] G. Blandin, A.R. Verliefde, J. Comas, I. Rodriguez-Roda, P. Le-Clech, Efficiently combining water 
reuse and desalination through forward osmosis—reverse osmosis (FO-RO) hybrids: a critical review, 
Membranes, 6 (2016) 37. 
[29] S. Jiang, Y. Li, B.P. Ladewig, A review of reverse osmosis membrane fouling and control strategies, 
Science of The Total Environment, 595 (2017) 567-583. 
[30] W.L. Ang, A.W. Mohammad, N. Hilal, C.P. Leo, A review on the applicability of integrated/hybrid 
membrane processes in water treatment and desalination plants, Desalination, 363 (2015) 2-18. 
[31] N. Voutchkov, Considerations for selection of seawater filtration pretreatment system, 
Desalination, 261 (2010) 354-364. 
[32] H.Z. Malayeri, M. Twardowski, J. Sullivan, T. Moore, H. Choi, Correlation of cyanobacterial harmful 
bloom monitoring parameters: A case study on western Lake Erie, AIMS ENVIRONMENTAL SCIENCE, 5 
(2018) 24-34. 
[33] T. Al-Sarkal, H.A. Arafat, Ultrafiltration versus sedimentation-based pretreatment in Fujairah-1 RO 
plant: Environmental impact study, Desalination, 317 (2013) 55-66. 
[34] O.D. Schneider, L.A. Weinrich, E. Giraldo, M.W. LeChevallier, Impacts of salt type and concentration 
on coagulation of humic acid and silica, Journal of Water Supply: Research and Technology - Aqua, 62 
(2013) 339-349. 
[35] S.A.A. Tabatabai, J.C. Schippers, M.D. Kennedy, Effect of coagulation on fouling potential and 
removal of algal organic matter in ultrafiltration pretreatment to seawater reverse osmosis, water 
research, 59 (2014) 283-294. 



109 
 

[36] R.H. Peiris, M. Jaklewicz, H. Budman, R.L. Legge, C. Moresoli, Assessing the role of feed water 
constituents in irreversible membrane fouling of pilot-scale ultrafiltration drinking water treatment 
systems, Water Research, 47 (2013) 3364-3374. 
[37] J. Duan, F. Wilson, N. Graham, J.H. Tay, Adsorption of humic acid by powdered activated carbon in 
saline water conditions, Desalination, 151 (2003) 53-66. 
[38] T. Harif, M. Khai, A. Adin, Electrocoagulation versus chemical coagulation: Coagulation/flocculation 
mechanisms and resulting floc characteristics, Water Research, 46 (2012) 3177-3188. 
[39] S.Y. Lee, G.A. Gagnon, Comparing the growth and structure of flocs from electrocoagulation and 
chemical coagulation, Journal of Water Process Engineering, 10 (2016) 20-29. 
[40] C. Hu, J. Sun, S. Wang, R. Liu, H. Liu, J. Qu, Enhanced efficiency in HA removal by electrocoagulation 
through optimizing flocs properties: Role of current density and pH, Separation and Purification 
Technology, 175 (2017) 248-254. 
[41] J.N. Hakizimana, B. Gourich, C. Vial, P. Drogui, A. Oumani, J. Naja, L. Hilali, Assessment of hardness, 
microorganism and organic matter removal from seawater by electrocoagulation as a pretreatment of 
desalination by reverse osmosis, Desalination, 393 (2016) 90-101. 
[42] K. Sadeddin, A. Naser, A. Firas, Removal of turbidity and suspended solids by electro-coagulation to 
improve feed water quality of reverse osmosis plant, Desalination, 268 (2011) 204-207. 
[43] M.A. Sanza, V. Bonnélyea, G. Cremerb, Fujairah reverse osmosis plant: 2 years of operation, 
Desalination, 203 (2007) 91-99. 
[44] A.D. Khawaji, I.K. Kutubkhanah, J.-M. Wie, A 13.3 MGD seawater RO desalination plant for Yanbu 
Industrial City, Desalination, 203 (2007) 176-188. 
[45] B. Bolto, J. Gregory, Organic polyelectrolytes in water treatment, Water Research, 41 (2007) 2301-
2324. 
[46] N.R. Nicomel, K. Leus, K. Folens, P. Van Der Voort, G. Du Laing, Technologies for Arsenic Removal 
from Water: Current Status and Future Perspectives, International Journal of Environmental Research 
and Public Health, 13 (2016) 62. 
[47] D. Laky, I. Licskó, Arsenic removal by ferric-chloride coagulation–effect of phosphate, bicarbonate 
and silicate, Water Science and Technology, 64 (2011) 1046-1055. 
[48] K.N. Scott, J.F. Green, H.D. Do, S.J. McLean, Arsenic removal by coagulation, Journal‐American 
Water Works Association, 87 (1995) 114-126. 
[49] H. Garelick, A. Dybowska, E. Valsami-Jones, N. Priest, Remediation technologies for arsenic 
contaminated drinking waters (9 pp), Journal of Soils and Sediments, 5 (2005) 182-190. 
[50] A.M. Sancha, Review of coagulation technology for removal of arsenic: case of Chile, Journal of 
health, population, and nutrition, 24 (2006) 267. 
[51] S.R. Wickramasinghe, B. Han, J. Zimbron, Z. Shen, M.N. Karim, Arsenic removal by coagulation and 
filtration: comparison of groundwaters from the United States and Bangladesh, Desalination, 169 (2004) 
231-244. 
[52] D.S. Patil, S.M. Chavan, J.U.K. Oubagaranadin, A review of technologies for manganese removal 
from wastewaters, Journal of environmental chemical engineering, 4 (2016) 468-487. 
[53] V. Bonnelye, M.A. Sanz, J.-P. Durand, L. Plasse, F. Gueguen, P. Mazounie, Reverse osmosis on open 
intake seawater: pre-treatment strategy, Desalination, 167 (2004) 191-200. 
[54] H. Huang, K. Schwab, J.G. Jacangelo, Pretreatment for low pressure membranes in water treatment: 
a review, Environmental science & technology, 43 (2009) 3011-3019. 
[55] V. N., Chapter 8 – Granular media filtration. Pretreatment for reverse osmosis desalination., 
Amsterdam: Elsevier, (2017) 153–186. 
[56] A.M. Elguera, S.P. Baez, Development of the most adequate pre-treatment for high capacity 
seawater desalination plants with open intake, Desalination, 184 (2005) 173-183. 



110 
 

[57] S. Jeong, R. Vollprecht, K. Cho, T. Leiknes, S. Vigneswaran, H. Bae, S. Lee, Advanced organic and 
biological analysis of dual media filtration used as a pretreatment in a full-scale seawater desalination 
plant, Desalination, 385 (2016) 83-92. 
[58] A. Zouboulis, G. Traskas, P. Samaras, Comparison of single and dual media filtration in a full-scale 
drinking water treatment plant, Desalination, 213 (2007) 334-342. 
[59] K.T. Chua, M.N.A. Hawlader, A. Malek, Pretreatment of seawater: Results of pilot trials in Singapore, 
Desalination, 159 (2003) 225-243. 
[60] S.H. Ebrahim, M.M. Abdel-Jawad, M. Safar, Conventional pretreatment system for the Doha 
Reverse Osmosis Plant: Technical and economic assessment, Desalination, 102 (1995) 179-187. 
[61] M.A. Darwish, H.K. Abdulrahim, A.S. Hassan, A.O. Sharif, Needed seawater reverse osmosis pilot 
plant in Qatar, Desalination and Water Treatment, 57 (2016) 3793-3819. 
[62] A. Johir, C. Khorshed, S. Vigneswaran, H. Shon, In-line flocculation–filtration as pre-treatment to 
reverse osmosis desalination, Desalination, 247 (2009) 85-93. 
[63] P.E. Charles C. Ross, J. G.E. Valentine, P.E. Brandon M. Smith, E.I.T. J. Patrick Pierce, Recent 
Advances and Applications of Dissolved Air Flotation for Industrial Pretreatment, in:  The Industrial 
Water/Wastewater Program North Carolina AWWA/WEA Conference, North Carolina, 2003. Available 
at: https://www.evoqua.com/en/brands/Environmental-Treatment-Systems/Documents/DAF-recent-
advances-paper.pdf. 
[64] J.M. Rovel, Why a SWRO in Taweelah — Pilot plant results demonstrating feasibility and 
performance of SWRO on Gulf Water, in:  IDA congress. Desalination: the Source of Sustainable Water 
Supplies,, Bahamas, Sept. 28–Oct. 3, 2003. 
[65] R. Henderson, S.A. Parsons, B. Jefferson, The impact of algal properties and pre-oxidation on solid–
liquid separation of algae, Water research, 42 (2008) 1827-1845. 
[66] B.-Y. Sohn, T.-J. Park, B.S. Oh, S.-B. Kwon, J.-W. Kang, A Case Study of the DAF-based Drinking Water 
Treatment Plant in Korea, Separation Science and Technology, 43 (2008) 3873-3890. 
[67] C. Cleveland, Hugaboom, D., Raczko, B. and Moughamian, W., DAF Pretreatment for Ultrafiltration: 
Cost and Water Quality Implications, in:  Proceedings of the 2002 Biannual AMTA Conference, 2002. 
[68] M.A. Sanz, D. Guevara, F. Beltrán, E. Trauman, Stages Pre-treatment Reverse Osmosis for South-
Pacific Seawater: El Coloso Plant (Chile), in:  Proceedings of International Desalination Association World 
Congress, Singapore, 2005. 
[69] P. Cheong. Chui, Seawater pretreatment by dissolved air flotation filtration in reverse osmosis 
desalination, 2018. 
[70] A.W.Z. Chew, A.W.-K. Law, DRFM hybrid model to optimize energy performance of pre-treatment 
depth filters in desalination facilities, Applied Energy, 220 (2018) 576-597. 
[71] S. Arrojo, Y. Benito, A.M. Tarifa, A parametrical study of disinfection with hydrodynamic cavitation, 
Ultrasonics Sonochemistry, 15 (2008) 903-908. 
[72] M. Kerwick, S. Reddy, A. Chamberlain, D. Holt, Electrochemical disinfection, an environmentally 
acceptable method of drinking water disinfection?, Electrochimica Acta, 50 (2005) 5270-5277. 
[73] A. Hulsmans, K. Joris, N. Lambert, H. Rediers, P. Declerck, Y. Delaedt, F. Ollevier, S. Liers, Evaluation 
of process parameters of ultrasonic treatment of bacterial suspensions in a pilot scale water disinfection 
system, Ultrasonics sonochemistry, 17 (2010) 1004-1009. 
[74] T. Harif, H. Elifantz, E. Margalit, M. Herzberg, T. Lichi, D. Minz, The effect of UV pre-treatment on 
biofouling of BWRO membranes: a field study, Desalination and Water Treatment, 31 (2011) 151-163. 
[75] C. Davies, D. Roser, A. Feitz, N. Ashbolt, Solar radiation disinfection of drinking water at temperate 
latitudes: inactivation rates for an optimised reactor configuration, water research, 43 (2009) 643-652. 
[76] J. Glater, M.R. Zachariah, S.B. McCray, J.W. McCutchan, Reverse osmosis membrane sensitivity to 
ozone and halogen disinfectants, Desalination, 48 (1983) 1-16. 



111 
 

[77] J.A. Cotruvo, Desalination Guidelines Development for Drinking Water: Background, Nutrients in 
Drinking Water, 13 (2005). 
[78] R.A. Al-Juboori, T. Yusaf, Biofouling in RO system: Mechanisms, monitoring and controlling, 
Desalination, 302 (2012) 1-23. 
[79] G.P. Winward, L.M. Avery, T. Stephenson, B. Jefferson, Chlorine disinfection of grey water for reuse: 
Effect of organics and particles, Water Research, 42 (2008) 483-491. 
[80] J.R. Mihelcic, J.B. Zimmerman, M.T. Auer, Environmental engineering: Fundamentals, sustainability, 
design, Wiley Hoboken, 2014. 
[81] J.A. Reverter, S. Talo, J. Alday, Las Palmas III—the success story of brine staging, Desalination, 138 
(2001) 207-217. 
[82] C. Fritzmann, J. Löwenberg, T. Wintgens, T. Melin, State-of-the-art of reverse osmosis desalination, 
Desalination, 216 (2007) 1-76. 
[83] L.E. Applegate, C.W. Erkenbrecher Jr, H. Winters, New chloroamine process to control aftergrowth 
and biofouling in permasepR B-10 RO surface seawater plants, Desalination, 74 (1989) 51-67. 
[84] H.-W. Yu, S.-G. Oh, I.S. Kim, I. Pepper, S. Snyder, A. Jang, Formation and speciation of haloacetic 
acids in seawater desalination using chlorine dioxide as disinfectant, Journal of Industrial and 
Engineering Chemistry, 26 (2015) 193-201. 
[85] F.X. Simon, E. Berdalet, F.A. Gracia, F. España, J. Llorens, Seawater disinfection by chlorine dioxide 
and sodium hypochlorite. A comparison of biofilm formation, Water, Air, & Soil Pollution, 225 (2014) 
1921. 
[86] J. Hoigné, H. Bader, Rate constants of reactions of ozone with organic and inorganic compounds in 
water—I: non-dissociating organic compounds, Water Research, 17 (1983) 173-183. 
[87] P. Paraskeva, N.J.D. Graham, Treatment of a secondary municipal effluent by ozone, UV and 
microfiltration: microbial reduction and effect on effluent quality, Desalination, 186 (2005) 47-56. 
[88] A. Al Bsoul, J.-P. Magnin, N. Commenges-Bernole, N. Gondrexon, J. Willison, C. Petrier, Effectiveness 